


Page 32

Ref. Part Qty.
No. Number Description Req’d

21 11802402 Heavy Duty External Retaining Ring 1
22 23395201 Limit Switch Bracket 1
23 N/A Hex Head Bolt, M16 4
24 N/A Lockwasher, M16 4
25 43981305 Geared Limit Switch 1
26 11593901 Drum Shaft Insert for Geared Limit Switch 1
27 N/A Rope Guide Keeper Plate 1
28 N/A Hex Head Bolt, M16 2
29 N/A Lockwasher, M16 2
30 N/A Socket Head Cap Screw, M10 1
31 N/A Hi-Collar Lockwasher, M10 1
32 - Rope Guide Rod 1

23387603 Guide Rod, 25' Lift Model
23387604 Guide Rod, 40' Lift Model

33 33293401C Rope Guide (See Figure 9-7b for Parts) 1
34 44937202 YALE Brand Label for Gearcase (Not Shown) 1

"D" Frame: Hoist Components for Figure 9-1b.

Notes



Page 33

Figure 9-2. Hoist Gearing

Ref. Part Qty.
No. Number Description Req’d

44933001C Complete 5t Hoist Gearcase Ass'y. - 80.57:1 Ratio 1
44933090 Gearcase Gasket/Seal Kit (Incl. Ref. Nos. 3, 23, 24)
44933091 Gearcase Gasket/Bearings Kit (Incl. Ref. Nos. 3, 8, 13, 14, 18, 19, 21, 23, 24)

1 N/A Gearcase 1
2 N/A Cover 1
3 N/A Gasket 1
4 - Vent Plug 1
5 - Drain/Fill Level Plug 2
6 N/A Socket Head Cap Screw, M8 12
7 N/A Hi-Collar Lockwasher, M8 12
8 N/A Ball Bearing 1
9 N/A External Retaining Ring 1

10 N/A Intermediate Gear 1
11 N/A Drum Pinion Shaft 1
12 N/A Key 1
13 N/A Ball Bearing 1
14 N/A Ball Bearing 1
15 N/A Intermediate Pinion Shaft 1
16 N/A Key 1
17 N/A Motor Gear 1
18 N/A Ball Bearing 1
19 N/A Ball Bearing 1
20 N/A Output Shaft 1
21 N/A Roller Bearing 1
22 N/A Dowel Pin 2
23 N/A Motor Shaft Oil Seal 1
24 N/A Output Shaft Oil Seal 1
25 N/A Torque Pin 2
26 N/A Threaded Stud, M12 2

"B" Frame: Hoist Gearing for Figure 9-2.



Page 34

Ref. Part Qty.
No. Number Description Req’d

44935501C Complete 10t Hoist Gearcase Ass'y. - 103.8:1 Ratio 1
44935501C Complete 7.5t Hoist Gearcase Ass'y. - 103.8:1 Ratio 1
44935590 Gearcase Gasket/Seal Kit (Incl. Ref. Nos. 3, 23, 24)
44935591 Gearcase Gasket/Bearings Kit (Incl. Ref. Nos. 3, 8, 13, 14, 18, 19, 21, 23, 24)

1 N/A Gearcase 1
2 N/A Cover 1
3 N/A Gasket 1
4 - Vent Plug 1
5 - Drain/Fill Level Plug 2
6 N/A Socket Head Cap Screw, M12 12
7 N/A Hi-Collar Lockwasher, M12 12
8 N/A Ball Bearing 1
9 N/A External Retaining Ring 1

10 N/A Intermediate Gear 1
11 N/A Drum Pinion Shaft 1
12 N/A Key 1
13 N/A Ball Bearing 1
14 N/A Ball Bearing 1
15 N/A Intermediate Pinion Shaft 1
16 N/A Key 1
17 N/A Motor Gear 1
18 N/A Ball Bearing 1
19 N/A Ball Bearing 1
20 N/A Output Shaft 1
21 N/A Roller Bearing 1
22 N/A Dowel Pin 2
23 N/A Motor Shaft Oil Seal 1
24 N/A Output Shaft Oil Seal 1
25 N/A Torque Pin 2
26 N/A Threaded Stud, M12 2

"C" Frame: Hoist Gearing for Figure 9-2.

Notes



Page 35

Ref. Part Qty.
No. Number Description Req’d

44936501C Complete 15t Hoist Gearcase Ass'y. - 132.7:1 Ratio 1
44936590 Gearcase Gasket/Seal Kit (Incl. Ref. Nos. 3, 23, 24)
44936591 Gearcase Gasket/Bearings Kit (Incl. Ref. Nos. 3, 8, 13, 14, 18, 19, 21, 23, 24)

1 N/A Gearcase 1
2 N/A Cover 1
3 N/A Gasket 1
4 N/A Vent Plug 1
5 N/A Drain/Fill Level Plug 2
6a N/A Socket Head Cap Screw, M12 10
6b N/A Socket Head Shoulder Screw, M12 (not shown) 2
7 N/A Hi-Collar Lockwasher, M12 12
8 N/A Ball Bearing 1
9 N/A External Retaining Ring 1

10 N/A Intermediate Gear 1
11 N/A Drum Pinion Shaft 1
12 N/A Key 1
13 N/A Ball Bearing 1
14 N/A Ball Bearing 1
15 N/A Intermediate Pinion Shaft 1
16 N/A Key 1
17 N/A Motor Gear 1
18 N/A Ball Bearing 1
19 N/A Ball Bearing 1
20 N/A Output Shaft 1
21 N/A Roller Bearing 1
22 N/A Dowel Pin 2
23 N/A Motor Shaft Oil Seal 1
24 N/A Output Shaft Oil Seal 1
25 N/A Torque Pin 2
26 N/A Threaded Stud, M12 2

"D" Frame: Hoist Gearing for Figure 9-2.

Notes



Page 36

Figure 9-3a. Traverse Drive Component ("B" Frame Shown).

Ref. Part Qty.
No. Number Description Req’d

1 - Traverse Reducer 1
905378 Traverse Reducer, 50 FPM
905377 Traverse Reducer, 70 FPM

2 - Traverse Motor (Specify HP, Voltage, Frequency, No. of Speeds, Options) 1
3 22727701 Torque Arm 1
4 NO796 Hex Head Bolt, 3/8"-16 4
5 NO437 Lockwasher, 3/8" 4
6 10392029 Socket Head Cap Screw, 5/16"-18 4
7 NO661 Lockwasher, 5/16" 4
8 - Cross Shaft (Specify Gauge) 1
9 11556601 Rigid Coupling 2

10 11567707 Socket Head Shoulder Bolt, #10 Thread 4
11 10402712 Flat Washer, #10 4
12 10024807 Locknut, #10 4
13 - Hoist/Trolley Controls (Specify HP, Voltage, Frequency, No. of Speeds, Options 1

"B" Frame: Traverse Drive Components for Figure 9-3a.

Ref. Part Qty.
No. Number Description Req’d

1 - Traverse Reducer 2
905378 Traverse Reducer, 50 FPM
905377 Traverse Reducer, 70 FPM

2 - Traverse Motor (Specify HP, Voltage, Frequency, No. of Speeds, Options) 2
3 22727701 Torque Arm 2
4 NO796 Hex Head Bolt, 3/8"-16 8
5 NO437 Lockwasher, 3/8" 8
6 10392029 Socket Head Cap Screw, 5/16"-18 8
7 NO661 Lockwasher, 5/16" 8
8 N/A Component Not Required 0
9 N/A Component Not Required 0

10 N/A Component Not Required 0
11 N/A Component Not Required 0
12 N/A Component Not Required 0
13 - Hoist/Trolley Controls (Specify HP, Voltage, Frequency, No. of Speeds, Options 1

"C" Frame: Traverse Drive Components for Figure 9-3a.



Page 37

Figure 9-3b. Common Traverse Drive Component
("B" & "C" Frame)

Ref. Part Qty.
No. Number Description Req’d

1 32925301 Geared Trolley Wheel 2
2 32925302 Plain Trolley Wheel 2
3 905377 Ball Bearing 8
4 11572501 Bearing Retainer 4
5 11572502 Bearing Retainer 4
6 11572403 Wheel Axle 4
7 10853806 Hex Head Bolt, 1/4" 4
8 10024810 Locknut, 1/4" 4
9 22741701 Pinion Shaft 2

10 22741601 Pinion 2
11 10450712 Key 2
12 43963321 External Retaining Ring 4
13 43940516 Flange Bearing 4
14 10846007 Heavy Duty External Retaining Ring 2
15 NO3985 Hex Head Bolt, 5/16" 16
16 NO8526 Lockwasher, 5/16" 16
17 NO828 Hex Nut. 5/16" 16
18 11680701 Bumper 4

Common Traverse Drive Components ("B" & "C" Frame) for Figure 9-3b.



Page 38

Figure 9-3c. Traverse Drive Component
("D" Frame)

Ref. Part Qty.
No. Number Description Req’d

1 44468901 Traverse Reducer 2
2 10264625 Socket Head Cap Screw, 3/8 8
3 10095710 Hi-Collar Lockwasher, 3/8 8
4 10854802 Hardened Flat Washer, 3/8 8
5 - Traverse Motor (Specify HP, Voltage, Frequency, No. of Speeds, Options) 2
6 11743101 Coupling 2
7 10450710 Key (Not Shown) 2
8 10791733 Hex Head Bolt, 3/8 8
9 NO1951 Lockwasher, 3/8 8

10 - Traverse Brake (Specify HP, Voltage, Frequency, No. of Speeds, Options) 2
11 10450710 Key (Not Shown) 2
12 10395405 Set Screw, 5/16 (Not Shown) 4
13 - Hoist/Trolley Controls (Specify HP, Voltage, Frequency, No. of Speeds, Options) 1

"D" Frame: Traverse Drive Components (Pair) for Figure 9-3c.

Notes



Page 39

Figure 9-3d. Common Traverse Drive Components
("D" Frame)

Ref. Part Qty.
No. Number Description Req’d

1 22991701 Geared Trolley Wheel, 6" Dia. 2
2 22991702 Plain Trolley Wheel, 6" Dia. 2
3 10378016 Ball Bearing 8
4 10008315 Internal Retaining Ring 8
5 23374801 Flanged Bushing 4
6 23374901 Wheel Axle 4
7 10119442 External Retaining Ring 4
8 11680701 Bumper 4

"D" Frame (15t): Traverse Drive Components (Pair) for Figure 9-3d.

Ref. Part Qty.
No. Number Description Req’d

1 22991801 Geared Trolley Wheel, 8" Dia. 2
2 22991802 Plain Trolley Wheel, 8 Dia. 2
3 10378026 Ball Bearing 8
4 10008379 Internal Retaining Ring 8
5 23374802 Flanged Bushing 4
6 23375001 Wheel Axle 4
7 10119443 External Retaining Ring 4
8 11680704 Bumper 4

"D" Frame (22-1/2t): Traverse Drive Components (Pair) for Figure 9-3d.



Page 40

Figure 9-4a. Lower Block Assembly
(4-Part Reeving)

Ref. Part Qty.
No. Number Description Req’d

44931901C Lower Block Assembly (Excludes Ref. Nos. 17 & 18) 1
33290601 Sheave Assembly (Incl. Ref. Nos. 12, 13, 14)
4X1309 Hook Latch Kit (Not shown)

23380691 Hook Assembly (Incl. Ref. Nos. 2, 3, 4)
1 N/A Trunnion Crosshead 1
2 N/A Hook & Nut Assembly 1
3 N/A Thrust Bearing 1
4 N/A Roll Pin 1
5 N/A Sheave Pin 1
6 N/A Spacer Tube 2
7 N/A Lower Block Strap 2
8 33290902 Inner Sheave Cover 2
9 N/A Flat Washer, M8 4

10 N/A Socket Head Cap Screw, M8 2
11 N/A Locknut, M8 2
12 N/A Rope Sheave 2
13 N/A Ball Bearing 4
14 N/A Internal Retaining Ring 2
15 N/A External Retaining Ring 2
16 33290912 Outer Sheave Cover 2
17 23382810 5t Capacity Label 2
18 23382802 YALE Brand Label 2
19 N/A Socket Head Cap Screw, M6 6
20 N/A Locknut, M6 6

"B" Frame: Lower Block Components for Figure 9-4a.



Page 41

Ref. Part Qty.
No. Number Description Req’d

44934901C 10t Lower Block Assembly (Excludes Ref. Nos. 17 & 18) 1
44934901C 7.5t Lower Block Assembly (Excludes Ref. Nos. 17 & 18) 1
33292101 Sheave Assembly (Incl. Ref. Nos. 12, 13, 14)
4X1315 Hook Latch Kit (Not shown)

23389291 Hook Assembly (Incl. Ref. Nos. 2, 3, 4)
1 N/A Trunnion Crosshead 1
2 N/A Hook & Nut Assembly 1
3 N/A Thrust Bearing 1
4 N/A Roll Pin 1
5 N/A Sheave Pin 1
6 N/A Spacer Tube 2
7 N/A Lower Block Strap 2
8 33291802 Inner Sheave Cover 2
9 N/A Flat Washer, M12 4

10 N/A Socket Head Cap Screw, M12 2
11 N/A Locknut, M12 2
12 N/A Rope Sheave 2
13 N/A Ball Bearing 4
14 N/A Internal Retaining Ring 2
15 N/A External Retaining Ring 2
16 33291812 Outer Sheave Cover 2
17 - Capacity Label 2

23282812 10t Capacity Plate
23382811 7.5t Capacity Plate

18 23382802 YALE Brand Label 2
19 N/A Socket Head Cap Screw, M8 6
20 N/A Locknut, M8 6

"C" Frame: Lower Block Components for Figure 9-4a.

Ref. Part Qty.
No. Number Description Req’d

44936901C Lower Block Assembly (Excludes Ref. Nos. 17 & 18) 1
33293701 Sheave Assembly (Incl. Ref. Nos. 12, 13, 14)
4X1322 Hook Latch Kit (Not shown)

23394091 Hook Assembly (Incl. Ref. Nos. 2, 3, 4)
1 N/A Trunnion Crosshead 1
2 N/A Hook & Nut Assembly 1
3 N/A Thrust Bearing 1
4 N/A Roll Pin 1
5 N/A Sheave Pin 1
6 N/A Spacer Tube 2
7 N/A Lower Block Strap 2
8 33292801 Inner Sheave Cover 2
9 N/A Flat Washer, M12 4

10 N/A Threaded Stud, M12 2
11 N/A Locknut, M12 2
12 N/A Rope Sheave 2
13 N/A Ball Bearing 4
14 N/A Internal Retaining Ring 2
15 N/A External Retaining Ring 2
16 33292811 Outer Sheave Cover 2
17 23391525 15t Capacity Label 2
18 23391502 YALE Brand Label 2
19 N/A Socket Head Cap Screw, M8 6
20 N/A Locknut, M8 6

"D" Frame: Lower Block Components for Figure 9-4a.



Page 42

Figure 9-4b. Lower Block Assembly
("D" Frame, 22-1/2t Capacity)

Ref. Part Qty.
No. Number Description Req’d

44937301C Lower Block Assembly (Excludes Ref. Nos. 17 & 18) 1
33294601 Sheave Assembly (Incl. Ref. Nos. 5, 6, 7)
10572320 Hook Latch Kit (Not Shown)
31322812 Hook Assembly (Incl. Ref. Nos. 2, 3, 4)

1 N/A Lower Block Weldment 1
2 N/A Hook & Nut Assembly 1
3 N/A Thrust Bearing 1
4 N/A Roll Pin 1
5 N/A Rope Sheave 3
6 N/A Ball Bearing 6
7 N/A Internal Retaining Ring 3
8 N/A Spacer 6
9 N/A Sheave Pin 1

10 N/A Keeper Plate 1
11 N/A Hex Head Bolt, 1/2-13 2
12 N/A Lockwasher, 1/2 2
13 44937801 Sheave Guard 1
14 N/A Hex Head Bolt, 5/16-18 2
15 N/A Lockwasher, 5/16 2
16 N/A Locknut, 5/16 2
17 23391533 22.5t Capacity Label 1
18 23391502 YALE Brand Label 1

"D" Frame: Lower Block Components for Figure 9-4b.



Page 43

Figure 9-5a. Upper Block Assembly

Ref. Part Qty.
No. Number Description Req’d

44932701 "B" Frame Hoist Upper Block Assembly 1
33290601 Sheave Assembly (Incl. Ref. Nos. 10, 11, 12)

1 N/A Upper Block Yoke 1
2 N/A Yoke Pin 1
3 N/A Yoke Spacer ("B" Frame Only) 1
4 N/A External Retaining Ring 2
5 N/A Locknut, M6 2
6 N/A Hex Head Bolt, M6 2
7 N/A Sheave Pin 1
8 N/A External Retaining Ring 2
9 N/A Spacer Washer 2

10 N/A Internal Retaining Ring 1
11 N/A Sealed Ball Bearing 2
12 N/A Rope Sheave 1

"B" Frame: Upper Block Components for Figure 9-5a.

Ref. Part Qty.
No. Number Description Req’d

44934601C "C" Frame Hoist Upper Block Assembly 1
33292101 Sheave Assembly (Incl. Ref. Nos. 10, 11, 12)

1 N/A Upper Block Yoke 1
2 N/A Yoke Pin 1
3 N/A Yoke Spacer (Not Required on "C" Frame) 0
4 N/A External Retaining Ring 2
5 N/A Locknut, M6 2
6 N/A Hex Head Bolt, M6 2
7 N/A Sheave Pin 1
8 N/A External Retaining Ring 2
9 N/A Spacer Washer 2

10 N/A Internal Retaining Ring 1
11 N/A Sealed Ball Bearing 2
12 N/A Rope Sheave 1

"C" Frame: Upper Block Components for Figure 9-5a.



Page 44

Ref. Part Qty.
No. Number Description Req’d

44936601C "D" Frame Hoist Upper Block Assembly 1
33293701 Sheave Assembly (Incl. Ref. Nos. 10, 11, 12)

1 N/A Upper Block Yoke 1
2 N/A Yoke Pin 1
3 N/A Yoke Spacer (Not Required on "D" Frame) 0
4 N/A External Retaining Ring 2
5 N/A Locknut, M10 2
6 N/A Hex Head Bolt, M10 2
7 N/A Sheave Pin 1
8 N/A External Retaining Ring 2
9 N/A Spacer Washer 2

10 N/A Internal Retaining Ring 1
11 N/A Sealed Ball Bearing 2
12 N/A Rope Sheave 1

"D" Frame: Upper Block Components for Figure 9-5a.

Notes



Page 45

Figure 9-5b. Upper Block Assembly
("D" Frame, 22-1/2t)

Ref. Part Qty.
No. Number Description Req’d

33294601 Sheave Assembly (Incl. Ref. Nos. 1, 2, 3)
1 N/A Rope Sheave 2
2 N/A Internal Retaining Ring 2
3 N/A Ball Bearing 4
4 N/A Spacer 8
5 N/A Sheave Pin 1
6 N/A External Retaining Ring 2
7 N/A Threaded Stud, M10 2
8 N/A Locknut, M10 4

33290503C "D" Frame Block Operated Limit Switch - Optional Equipment 1
9 N/A Limit Switch Bracket (Optional) 1

10 N/A Hex Head Bolt, M10 (Optional) 2
11 N/A Locknut, M10 (Optional) 2
12 N/A Limit Switch (Optional) 1
13 N/A Limit Switch Hub (Optional) 1
14 N/A Limit Switch Rod (Optional) 1
15 N/A Pan Head Screw, #10 (Optional) 2
16 N/A Lockwasher, #10 (Optional) 2

"D" Frame: Upper Block Components for Figure 9-5b.



Page 46

Figure 9-6a. Wire Rope Dead End Assembly with Limit Switch ("B" & "C" Frame)

Ref. Part Qty.
No. Number Description Req’d

44932801C "B" Frame Hoist Rope and Dead End Assembly (Excl. Ref. Nos. 11, 19 - 25) 1
1 N/A Dead End Yoke 1
2 N/A Yoke Pin 1
3 N/A External Retaining Ring 2
4 N/A Overload Beam 1
5 N/A Dead End Pin 1
6 N/A Spacer 2
7 N/A External Retaining Ring 2
8 N/A Overload Spring Base 1
9 N/A Hex Head Bolt, M6 2

10 N/A Locknut, M6 2
11 - Wire Rope and Swaged End Assembly 1

23383601 Rope Assembly, 25' Lift Model, 9mm
23383602 Rope Assembly, 40' Lift Model, 9mm

12 N/A Socket Head Shoulder Bolt, M8 Thread 1
13 N/A Belleville Spring Washer 4
14 N/A Hex Head Bolt, M5 1
15 N/A Plain Hex Nut, M5 1
16 N/A Limit Switch 1
17 N/A Socket Head Cap Screw, M5 2
18 N/A Hi-Collar Lockwasher 2

33290502C "B" Frame Block Operated Limit Switch - Optional Equipment 1
19 N/A Limit Switch Bracket (Optional) 1
20 N/A Limit Switch (Optional) 1
21 N/A Limit Switch Hub (Optional) 1
22 N/A Actuator Rod (Optional) 1
23 N/A Pan Head Screw, #10 (Optional) 2
24 N/A Lockwasher, #10 (Optional) 2
25 N/A Socket Head Cap Screw, #10 (Optional) 2

"B" Frame: Wire Rope Dead End Assembly Components for Figure 9-6a.



Page 47

Ref. Part Qty.
No. Number Description Req’d

44934701C "C" Frame Hoist Rope and Dead End Assembly (Excl. Ref. Nos. 11, 19 - 25) 1
1 N/A Dead End Yoke 1
2 N/A Yoke Pin 1
3 N/A External Retaining Ring 2
4 N/A Overload Beam 1
5 N/A Dead End Pin 1
6 N/A Spacer 2
7 N/A External Retaining Ring 2
8 N/A Overload Spring Base 1
9 N/A Hex Head Bolt, M10 2

10 N/A Locknut, M10 2
11 - Wire Rope and Swaged End Assembly 1

23386501 Rope Assembly, 25' Lift Model, 12mm
23386502 Rope Assembly, 40' Lift Model, 12mm

12 N/A Socket Head Shoulder Bolt, M8 Thread 1
13 N/A Belleville Spring Washer 6
14 N/A Hex Head Bolt, M5 1
15 N/A Plain Hex Nut, M5 1
16 N/A Limit Switch 1
17 N/A Socket Head Cap Screw, M5 2
18 N/A Hi-Collar Lockwasher 2

33290502C "C" Frame Block Operated Limit Switch - Optional Equipment 1
19 N/A Limit Switch Bracket (Optional) 1
20 N/A Limit Switch (Optional) 1
21 N/A Limit Switch Hub (Optional) 1
22 N/A Actuator Rod (Optional) 1
23 N/A Pan Head Screw, #10 (Optional) 2
24 N/A Lockwasher, #10 (Optional) 2
25 N/A Socket Head Cap Screw, #10 (Optional) 2

"C" Frame: Wire Rope Dead End Assembly Components for Figure 9-6a.

Notes



Page 48

Figure 9-6b. Wire Rope Dead End Assembly with Limit Switch ("D" Frame)

Ref. Part Qty.
No. Number Description Req’d

44937001C "D" Frame Hoist Rope and Dead End Assembly (Excl. Ref. Nos. 14) 1
1 N/A Dead End Yoke 1
2 N/A Yoke Pin 1
3 N/A External Retaining Ring 1
4 N/A Dead End Pin 1
5 N/A Spacer 2
6 N/A External Retaining Ring 2
7 N/A Hex Head Bolt, M12 1
8 N/A Flat Washer, M12 3
9 N/A Belleville Spring Washer 4

10 N/A Overload Plate 1
11 N/A Locknut, M12 1
12 N/A Hex Head Bolt, M5 1
13 N/A Plain Hex Nut, M5 2
14 - Wire Rope and Swaged End Assembly 1

23393901 Rope Assembly, 25' Lift Model, 15mm
23393902 Rope Assembly, 40' Lift Model, 15mm

15 N/A Limit Switch 1
16 N/A Socket Head Cap Screw, M5 2
17 N/A Hi-Collar Lockwasher, M5 2

"D" Frame: Wire Rope Dead End Assembly Components for Figure 9-6b.



Page 49

Figure 9-7a. Rope Guide Assembly ("B" & "C" Frame)

Ref. Part Qty.
No. Number Description Req’d

44931801C "B" Frame Rope Guide Assembly 1
1 N/A Rope Guide Body 1
2 N/A Plastic Shroud 1
3 N/A Socket Head Shoulder Bolt, M6 Thread 2
4 N/A Compression Spring 2
5 N/A Extension Spring 1

"B" Frame: Rope Guide Components for Figure 9-7a.

Ref. Part Qty.
No. Number Description Req’d

44933801C "C" Frame Rope Guide Assembly 1
1 N/A Rope Guide Body 1
2 N/A Plastic Shroud 1
3 N/A Socket Head Shoulder Bolt, M6 Thread 2
4 N/A Compression Spring 2
5 N/A Extension Spring 1

"C" Frame: Rope Guide Components for Figure 9-7a.



Page 50

Ref. Part Qty.
No. Number Description Req’d

33293401C "D" Frame Rope Guide Assembly 1
1 N/A Rope Guide Body 1
2 N/A Hub Bushing 2
3 N/A Guide Roller 2
4 N/A Roller Bushing 4
5 N/A Washer, 3/8" 2
6 N/A Hex Head Bolt, M10 2
7 N/A Locknut, M10 2

"D" Frame: Rope Guide Components for Figure 9-7b.

Figure 9-7b. Rope Guide Assembly



Page 51

Figure 9-8. Standard Hoist Motor Brake

Ref. Part Qty.
No. Number Description Req’d

33313849 Complete Brake Assembly (Includes Ref. Nos. 1,11,16,17 & P/N 33313853) 1

1 33313850 Brake Friction Disc 1

2 Fan 1
3 33313851 External Retaining Rings (Fan Hub) 2
4 BRAKE External Retaining Ring (Fan) 1
5 FAN Fan Hub 1
6 KIT Key (Fan Hub) 1
7 Key (Fan) 1

8 33313852 External Retaining Ring (Brake Hub) 1
9 BRAKE Spacer (Brake Hub) 1

10 HUB Key (Brake Hub) 1
11 KIT Brake Hub 1

12 33313853 Hollow Core Bolts 3
13 HARD- O-Ring 1
14 WARE Bolts (Brake Mounting) 3
15 KIT Compression Springs 7

16 N/A Magnet Body - Order Complete Brake 1

17 N/A Armature Plate - Order Complete Brake 1

18 33313855 Fan Shroud 1
19 SHROUD KIT Bolts (Fan Shroud) 4

"B" Frame: Hoist Brake Components for Figure 9-8.



Page 52

Figure 9-8. Standard Hoist Motor Brake

Ref. Part Qty.
No. Number Description Req’d

33263249 Complete Brake Assembly (Includes Ref. Nos. 1,11,16,17 & P/N 33263253) 1

1 33263250 Brake Friction Disc 1

2 Fan 1
3 33263251 External Retaining Rings (Fan Hub) 2
4 BRAKE External Retaining Ring (Fan) 1
5 FAN Fan Hub 1
6 KIT Key (Fan Hub) 1
7 Key (Fan) 1

8 33263252 External Retaining Ring (Brake Hub) 1
9 BRAKE Spacer (Brake Hub) 1

10 HUB Key (Brake Hub) 1
11 KIT Brake Hub 1

12 33263253 Hollow Core Bolts 3
13 HARD- O-Ring 1
14 WARE Bolts (Brake Mounting) 3
15 KIT Compression Springs 7

16 N/A Magnet Body - Order Complete Brake 1

17 N/A Armature Plate - Order Complete Brake 1

18 33263255 Fan Shroud 1
19 SHROUD KIT Bolts (Fan Shroud) 4

"C" Frame: Hoist Brake Components for Figure 9-8.



Page 53

Figure 9-9. Outdoor Service Hoist Motor Brake

Ref. Part Qty.
No. Number Description Req’d

33294049 Complete Brake Assembly (Includes Ref. Nos. 1,11,16,17, 18 & P/N 33294053) 1

1 33313850 Brake Friction Disc 1

2 Fan 1
3 33313851 External Retaining Rings (Fan Hub) 2
4 BRAKE External Retaining Ring (Fan) 1
5 FAN Fan Hub 1
6 KIT Key (Fan Hub) 1
7 Key (Fan) 1

8 33294052 External Retaining Ring (Brake Hub) 1
9 BRAKE Spacer (Brake Hub) 1

10 HUB Key (Brake Hub) 1
11 KIT Stainless Steel Brake Hub 1

12 33294053 Hollow Core Bolts 3
13 HARD- O-Ring 1
14 WARE Bolts (Brake Mounting) 3
15 KIT Compression Springs 7

16 N/A Magnet Body - Order Complete Brake 1

17 N/A Stainless Steel Armature Plate - Order Complete Brake 1

18 N/A Stainless Steel Friction Disc - Order Complete Brake 1

19 11803105 Spacer Washers 4

20 33313855 Fan Shroud 1
21 SHROUD KIT Bolts (Fan Shroud) 4

"B" Frame: Hoist Brake Components for Figure 9-9.



Page 54

Figure 9-9. Outdoor Service Hoist Motor Brake

Ref. Part Qty.
No. Number Description Req’d

33294149 Complete Brake Assembly (Includes Ref. Nos. 1,11,16,17, 18 & P/N 33294153) 1

1 33263250 Brake Friction Disc 1

2 Fan 1
3 33263251 External Retaining Rings (Fan Hub) 2
4 BRAKE External Retaining Ring (Fan) 1
5 FAN Fan Hub 1
6 KIT Key (Fan Hub) 1
7 Key (Fan) 1

8 33294152 External Retaining Ring (Brake Hub) 1
9 BRAKE Spacer (Brake Hub) 1

10 HUB Key (Brake Hub) 1
11 KIT Stainless Steel Brake Hub 1

12 33294153 Hollow Core Bolts 3
13 HARD- O-Ring 1
14 WARE Bolts (Brake Mounting) 3
15 KIT Compression Springs 7

16 N/A Magnet Body - Order Complete Brake 1

17 N/A Stainless Steel Armature Plate - Order Complete Brake 1

18 N/A Stainless Steel Friction Disc - Order Complete Brake 1

19 11803106 Spacer Washers 4

20 33263255 Fan Shroud 1
21 SHROUD KIT Bolts (Fan Shroud) 4

"C" Frame: Hoist Brake Components for Figure 9-9.



Notes



A. Seller warrants that its products and parts, when shipped, and its
work (including installation, construction and start-up), when
performed, will meet applicable specifications, will be of good quality
and will be free from defects in material and workmanship. All claims
for defective products or parts under this warranty must be made in
writing immediately upon discovery and in any event, within one (1)
year from shipment of the applicable item unless Seller specifically
assumes installation, construction or start-up responsibility. All claims
for defective products or parts when Seller specifically assumes
installation, construction or start-up responsibility and all claims for
defective work must be made in writing immediately upon discovery
and in any event, within one (1) year from completion of the applicable
work by Seller, provided; however, all claims for defective products
and parts made in writing no later than eighteen (18) months after
shipment. Defective items must be held for Seller’s inspection and
returned to the original f.o.b. point upon request. THE ‘FOREGOING
IS EXPRESSLY IN LIEU OF ALL OTHER WARRANTIES
WHATSOEVER, EXPRESS, IMPLIED AND STATUTORY,
INCLUDING, WITHOUT LIMITATION, THE IMPLIED WARRANTIES
OF MERCHANTABILITY AND FITNESS.

WARRANTY
WARRANTY AND LIMITATION OF REMEDY AND LIABILITY

B. Upon Buyer’s submission of a claim as provided above and its
substantiation, Seller shall at its option either (i) repair or replace its
product, part or work at either the original f.o.b. point of delivery or at
Seller’s authorized service station nearest Buyer or (ii) refund an
equitable portion of the purchase price.

C. This warranty is contingent upon Buyer’s proper maintenance and
care of Seller’s products, and does not extend to normal wear and
tear.  Seller reserves the right to void warranty in event of Buyer’s
use of inappropriate materials in the course of repair or maintenance,
or if Seller’s products have been dismantled prior to submission to
Seller for warranty inspection.

D. The foregoing is Seller’s only obligation and Buyer’s exclusive
remedy for breach of warranty and is Buyer’s exclusive remedy
hereunder by way of breach of contract, tort, strict liability or otherwise.
In no event shall Buyer be entitled to or Seller liable for incidental or
consequential damages. Any action for breach of this agreement
must be commenced within one (1) year after the cause of action
has accrued.

Recommended Spare Parts

Certain parts of your hoist will, in time, require replacement under normal wear conditions.
It is suggested that the following parts be purchased for your hoist as spares for future use.

One Brake Friction Disc
One Brake Control Module
One Brake Hardware Kit
One Set of Contactors
One Transformer
One Wire Rope Assembly

Note: When ordering parts always furnish Hoist Serial Number, Catalog Number, Motor Horsepower,
Voltage, Phase, Frequency and Rated Load of Hoist on which the parts are to be used.

Parts for your hoist are available from your local authorized YALE repair station.
For the location of your nearest repair station, write:

Yale�Lift-Tech
414 West Broadway Avenue
P.O. Box 769
Muskegon, MI 49443-0769

Phone: 800 742-9269
Fax: 800 742-9270

J. Herbert Corporation
J Herbert - NEW


